
1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

BEFORE THE PUBLIC UTILITIES COMMISSION OF NEVADA 

oo0oo 

In the Matter of: 

Application of Great Basin Water Co., 
Pahrump, Spring Creek, Cold Springs, 
Pahrump, and Spanish Springs Divisions for 
Approval of its 2024 Integrated Resource 
Plan and to designate certain system 
improvement projects as eligible projects for 
which a system improvement rate may be 
established, and for relief properly related 
thereto.   

Docket No. 24-______________ 

VOLUME 17 OF 18 

Page No.Document Description 

Appendix M, Part 4 (Pages 307-308, 325-326 redacted) 2 

GBWC_2024 IRP_Volume 17, Page 1
[...]
rope and preformed rope shall be laid paper side up on the cleaned joint surface.  The 
surface shall be pressed firmly end-to-end around the entire joint making 1-inch laps 
where necessary. 

4. The protective paper shall be removed from the preformed rope and the next section shall 
be lowered into place. 

5. Sufficient preformed joint sealing compound shall be installed so as to completely fill the 
joint and show a "squeeze-out" on the inside and outside of the joint. 

D. Pipe and Fittings 

1. All pipe and fittings, including installation shall conform to the provisions of the 
specifications of the designated pipe and fittings.   

E. Pipe Penetrations 

1. The pipe penetrations shall incorporate Link Seal assemblies, Model C LS 575 with WS-
18-375 Steel Sleeve as per the Plans. 

F. Elevation and Installation 

1. Each section shall be set perfectly plumb.  Riser sections of various heights shall be used 
in order to bring the top of the vault access opening to the required elevation. 

2. The elevations at which access openings are to be set shall conform to the requirements 
set forth on the Plans, but in all cases shall be governed by the ENGINEER in the field.  
Where the access opening is within the roadway or shoulder, it is to be placed flush with 
the existing surface.  Where the structure is outside the limits of the traveled shoulder, but 
not in roadside ditch, it should be placed 1/10 foot or more above the existing ground 
surface.  Where the access opening falls within the existing roadside ditch or right of 
way, it is to be placed approximately 1-1/2 feet above the existing ground surface or as 
directed by the ENGINEER. 

GBWC_2024 IRP_Volume 17, Page 20



Proj. 152-0359/4-28-16 03470 - 4 Precast Concrete Vaults 

G. Concrete Finish 

a. Concrete walls, roof and floor shall have surface defects repaired and have a 
minimum rough form finish as specified in the ACI (American Concrete Institute) 
Manual of Concrete Practice Section 301, Chapters 9 and 10. 

H. Cleaning 

1. Vaults walls, floor and ceiling shall be cleaned of any foreign debris, including forms, 
tape, form oil, etc., prior to final acceptance.  All vaults shall be thoroughly cleaned of 
any accumulation of silt, debris, or foreign matter of any kind. 

2. Access openings shall be cleaned of foreign matter to insure a satisfactory fit and 
appearance prior to final acceptance. 

I. Testing 

1. It is the intent of the Plans and Specifications that vaults be as watertight and free from 
infiltration as possible.  Any evidence of leakage throughout the warranty period shall be 
repaired to the satisfaction of the OWNER at the sole expense of the CONTRACTOR. 

END OF SECTION 

GBWC_2024 IRP_Volume 17, Page 21



Project 152-0359/5-8-16 11312 - 1 Self-Priming Effluent Pump 

SECTION 11312 

SELF-PRIMING EFFLUENT PUMP 

PART 1  GENERAL

1.01 DESCRIPTION 

The work covered in this Section includes furnishing of all related materials, installation, and 
testing of the self-priming effluent pump for the mechanical screen flush water supply.  The 
system consists of the self-priming pump and weighted low level float switch to stop the pump 
upon a low sump level.  The ON/OFF control signals will be provided from the mechanical 
screen controls and the motor starter is provided in the motor control panel for the wastewater 
treatment plant. 

Install the pump in the adjacent to the effluent manhole as shown on the drawings. 

1.02 SUBMITTALS 

A. Self-priming pump:  Performance and material specifications conforming to the requirements 
of this Section. 

B. Submittal shall be delivered to Engineer in accordance with Section 01300 - Submittals of the 
Technical Specifications. 

1.03 REFERENCES 

A. ASTM A 48  - Standard Specification for Gray Iron Castings 

1.04 DESIGN REQUIREMENTS 

The pump shall be equipped with a 1 HP, 460 volt, 3 phase, and 60 hertz electric motor.  Pump 
shall be capable of delivering 15 GPM at 102 ft. TDH. 

1.05 PUMP OPERATION DESCRIPTION    

Provide a weighted low level float switch to stop the pump upon a low sump level and allow 
operation at higher sump levels.  The ON/OFF control signals will be provided from the 
mechanical screen controls. 

1.06 DELIVERY, STORAGE, AND HANDLING 

A. Delivery, storage, and handling of self-priming pump shall be conducted in a manner that 
prevents damage to the structure.  

PART 2  MATERIALS 

2.01 SELF-PRIMING EFFLUENT PUMP 

GBWC_2024 IRP_Volume 17, Page 22



Project 152-0359/5-8-16 11312 - 2 Self-Priming Effluent Pump 

A. Provide a Meyers Quick Prime Self-Priming Centrifugal Pump WP10-3 with a 1 HP, 
3 phase, 480 volt, and 60 hertz motor.  Pump shall be capable of delivering 15 GPM 
at 102 ft. TDH. 

B. MECHANICAL SEAL 

C. Equip pump with a carbon/ceramic shaft seal. 

2.02 PIPING AND VALVES 

A. Equip pump station with 1 ½ inch suction and discharge pipes, flexible Fernco type coupling 
in suction line, discharge check valve, and isolation valve. 

2.03 CONTROLS 

Provide a weighted low level float switch to stop the pump upon a low sump level and allow 
restart of the pump at high level.  Remote ON/OFF control signals will be provided from the 
mechanical screen controls and the motor starter is provided in the motor control panel for the 
wastewater treatment plant. 

2.04 EFFLUENT SUMP 

Install 5 ft. diameter manhole, cover, and access MH frame and lid as shown on the drawings.  
Install schedule 80 PVC suction line and install the float switch in the manhole. 

Provide manhole connectors for the two inlet pipes from the treatment modules and the outlet 
connector for the effluent line. 

Provide Link-Seal for the 1 ½ inch pump suction line penetration in the MH wall. 

PART 3  EXECUTION 

3.01 EXCAVATING, BACKFILLING AND COMPACTING 

A. Excavating, trenching, backfilling and compacting shall be performed in accordance with 
Section 02200. 

3.02 TESTING 

A. Test the completed pump installation and repair all suction and discharge leaks and verify 
that the pump is performing in accordance with the manufactures performance criteria. 

END OF SECTION 

GBWC_2024 IRP_Volume 17, Page 23



S:\Spring Mountain Motorsports Ranch\1520359 Water Design - UEPA\200_Wastewater Treatment\Specifications\WWTP Equipmenmt Div-11\SECTION 11390  Package 
Wastewater Treatment-Final.docx 
March 22, 2016 

SECTION 11390  PACKAGE WASTEWATER TREATMENT 

Factory-Built Aerobic Fast® Treatment Plant 
Spring Mountain Motorsports Ranch 

Pahurmp, Nv 

GENERAL 
There shall be furnished one (1) Smith & Loveless Factory-Built treatment system. Treatment system shall be 
as shown on the drawings and specified herein.   

The treatment plant structure shall be completely factory-built, shippable as a unit, with bottom, side walls, 
end plates, partitions and other shell tankage of not less than ¼” thick structural grade steel plate reinforced 
to withstand all hydrostatic pressures. The structural reinforcing shall be accomplished by forming the sides, 
partitions and end plates with V-shapes. The use of reinforcing beams will not be allowed. The corners of the 
“V” shall be rounded to a minimum radius of 3/8” to eliminate sharp corners to provide better adhesion of the 
protective coating system. The V-shape shall have a minimum section modulus of 2.8 in3 to provide adequate 
rigidity. 

All welded steel structural members shall be joined by electric arc welding with fillets of adequate section for 
the joint involved. Where required for additional strength or watertight integrity, such welds shall be 
continuous inside and out. Inlet and outlet connections shall be as shown on the drawings. 

All major treatment and holding tanks shall be completely dewaterable, independently, when installed on 
grade or buried to a depth of 8 ½ feet, as follows:   

# Equalization and Sludge Holding/Digester – Buried to 8 ½ ft. 

# FAST® Process Tank – Installed on Grade 

The system shall be comprised of two (2) tanks one for the flow equalization and sludge holding and one for 
the anoxic, aeration, and clarification (note that the clarifier may be a separate tank from the FAST® process 
tank).  Aeration zone shall employ fixed activated sludge treatment (FAST®) to remove biologically 
degradable contaminants from the waste.  This removal shall be accomplished by biological means alone and, 
provided proper levels of nitrogen, phosphorus, carbon, and alkalinity are present for biological stability, no 
chemical or chemical additives shall be required. 

OPERATING CONDITIONS 
The FAST® Treatment System shall be designed to treat 113 lbs. BOD5, 122 lbs. TSS, and 18 lbs. TKN down 
to 30 mg/L BOD5, 30 mg/L TSS, and 10 mg/L total nitrogen based on an average daily flow rate of 54,250 
GPD.   

FLOW EQUALIZATION TANK 
The flow equalization zone shall have a capacity 3,633 ft3 (27,174 gallons).  Dimensions shall be as shown 
on the drawings.  Two submersible pumps (one duty and one standby) shall be used to deliver the wastewater 
to anoxic tank 1 for the initial FAST® treatment module.  Pumps shall be installed on guide rails for removal 
access.  The pumps will be controlled using VFDs, a level transduced, and a controller to equalize the variable 
influent flow to a uniform flow to the anoxic tank.  A high tank level alarm and low level alarm with SCADA 
contacts will be provided along with redundant float alarm switches.  The high level alarm will also start the 
second standby pump, if needed and the low level will shut off the pumps until the level reaches an ON setting.  
An adjustable manual speed setting will be provided to accomplish the near constant pump rate.  Upon 
reaching a high level the pump speed will increase to full speed at a level ½ ft below the high alarm and upon 

GBWC_2024 IRP_Volume 17, Page 24



S:\Spring Mountain Motorsports Ranch\1520359 Water Design - UEPA\200_Wastewater Treatment\Specifications\WWTP Equipmenmt Div-11\SECTION 11390  Package 
Wastewater Treatment-Final.docx 
March 22, 2016 

reaching a low tank level 1 ft. above the low level cut off, the pump speed will decrease to minimum RPM 
and then shut off at the low level cut off. 

[Upon installation of the second FAST® module, the piping will be revised to discharge one pump to 
module 1 and the second pump to module 2.  An uninstalled backup pump will be provided to install 
quickly if one of the pumps fail.]   

Galvanized drop pipes with diffusers shall be provided with all necessary air control valves to provide 
necessary aeration and mixing. 

# EQ Basin Overflow:  Provide an overflow from the EQ basin to the sludge holding tank 
for emergency overflow in case of pump transfer pump failure. 

# Sludge Holding Tank Overflow:  Provide an 8-inch over flow pipe connection from the 
sludge holding tank to connect to the emergency overflow to the emergency holding pond 
to be connected by the owner. 

OBEX™ SPIRAL FINE SCREEN 
An automatic OBEX™ Spiral Fine Screen shall be mounted on the flow equalization zone, as shown on the 
drawings.  The mechanism shall consist of a combination of a fine screen and screenings auger.  The screen 
shall consist of perforated metal trough with mesh a maximum of 6 mm opening.  The screen shall be capable 
of passing a peak flow rate of 200,000 GPD.  Cleaning brushes are fixed on the outside diameter of the 
shaftless screw over the entire length of the screen area.  Provide a spray wash system for the screen, transport 
tube and/or compaction areas. The system will consist of a solenoid valve and spray header mounted to the 
screen.  The auger shall be a shaftless spiral to convey solids up to the discharge chute and into a bagger 
mechanism.  All components shall be of 304 stainless steel with the conveying screw of high tensile steel.  

The installing contractor shall wire the fine screen motor, limit switch, level transducer, and flush water pump 
including related conduit work to junction box and disconnect switch and connect the piping to and from the 
fine screen. The installing contractor shall also install the screenings discharge chute provided by the 
manufacturer. The screenings receptacle is to be supplied by the installing contractor. 

Screen Bypass: 
A screen bypass will be provided for the OBEX™ Spiral Fine Screen to prevent over flow if the screen 
becomes plugged. Provide a manual bar screen in the bypass channel allow manual screened sewage to flow 
around the screen basket and into the downstream treatment process.  

Water Flush Spray Nozzles: 
The installing contractor will provide a plant effluent flush water pump system.  The manufacturer shall supply 
suitable screen flush nozzles capable of passing system effluent flush water.  Wash water requirements are a 
minimum of 15 GPM at 35 psi (1 L/sec at 2.5 Bar). 

PRE-AERATION ANOXIC 
The anoxic tank shall have a capacity of 1,514 ft3 (11,320 gallons), and be divided into two (2) equally sized 
compartments. Dimensions shall be as shown on the drawings.  Each anoxic compartment shall include a 
submersible mixer with a 2.2 HP, 3-phase, 480 volt, 60 cycle motor.  The mixers shall be installed on guide 
rails for removal access. An 8” recycle airlift shall be installed in the second anoxic compartment, capable of 
pumping 350 GPM in to the FAST® tank. 

DIFFUSED AERATION/MIXING SYSTEM 
The FAST® aeration zone shall incorporate fixed media as a site for microbial growth, and a diffused air 
distribution system to circulate and transfer oxygen into the waste.  The system shall be completely mixed 

GBWC_2024 IRP_Volume 17, Page 25



S:\Spring Mountain Motorsports Ranch\1520359 Water Design - UEPA\200_Wastewater Treatment\Specifications\WWTP Equipmenmt Div-11\SECTION 11390  Package 
Wastewater Treatment-Final.docx 
March 22, 2016 

and designed to supply optimum aeration and contact for continual exposure of the waste being treated to the 
bacteria in use. 

The air distribution system shall consist of an air header pipe assembly with galvanized drop pipes and S&L 
MULTIFUSER® diffuser(s).  The air distribution system shall be designed such that the air carries the 
wastewater upward with sufficient force to distribute the waste over the entire media surface in order to 
provide even growth conditions without dead spots or anoxic conditions.  Water shall then be re-circulated 
through the media for efficient oxygenation throughout the aeration tank.  The media shall be completely 
submerged within the aeration zone allowing an 8” depth of wastewater over the media. 

The media shall be supported above the tank bottom to allow for effective re-circulation of the wastewater.  It 
shall be installed at the factory prior to shipment of the plant.  Installation shall ensure that sloughed solids 
immediately descend through the media to the bottom of the aeration tank. 

MEDIA 
The FAST® media shall be rigid PVC honeycomb bio-filter type providing approximately 38 ft2 of surface 
area per cubic foot of media.  It shall be supported by internal structural members.  Microorganisms shall 
attach themselves and grow rapidly to cover all media surfaces. The media volume shall be 3,680 ft3. 

FAST PROCESS BLOWERS (INCLUDES AIR FOR ALL AIR LIFT PUMPS)
Air Blowers - Roots 5”URAI (W/Enclosure)-Vertical Airflow 

Provide 2 FAST® process blowers, one duty and one standby.  The blowers shall be a Roots 56 URAI 
Rotary Positive Displacement Type blower designated for continuous service with a minimum B10 bearing 
life of 300,000 hours when operating at the design condition Unit to be designed and manufactured to ISO 
certified quality standards. The maximum gear speed cannot exceed 4,000 FPM and the allowable 
differential pressure on the blower cannot exceed 80% of the allowable pressure of the blower. The blower 
performance shall be guaranteed with an allowable tolerance of plus/minus 4 percent at the design 
condition. 

Blower Performance: 
Standard Inlet Volume:  371 SCFM 
Barometric Pressure:   13.21 PSIA 
Inlet Temperature:   100ºF 
Relative Humidity:   30% 
[...]
The above checked item(s) must be corrected within _____ days of receipt of this Notice of Noncompliance. 

ACKNOWLEDGEMENT OF RECEIPT OF BMP INSPECTION REPORT 

_________________________________   _________ 

Signature of Facility Contact                         Date 

_________________________________  _________ 

Signature of Inspector                                   Date 

GBWC_2024 IRP_Volume 17, Page 91



Great Basin Water Co. 

PAHRUMP DIVISION 

SPRING CREEK DIVISION 

Sample NOD Letter

Appendix H

February 14, 2018 

GBWC_2024 IRP_Volume 17, Page 92



March 17, 2018 

  VIA U.S. Mail, First Class and Certified 

John Doe Manager Taco Town

2124 S.1st Street

Pahrump NV 89060

RE  Notice of Deficiency

Dear Mr. Doe,

This letter constitutes written notice deficiency Taco Town, 2124 S.1st Avenue, 

pursuant to Great  Bas in Water  Co (GBWC) Fats, Oils and Grease (FOG) Control

Program, GBWC’s  Tariff 1 - S  (Sewer) Rule 19 and Nevada Administrative Code 

446.430.

Taco Town violated hese requirements by failing to effectively mon control

the levels of fat, oil, and grease (FOG) eing discharged  the GBW C wastewater 

treatment system.

Taco Town is required as a condition for service under the G B W C 's FOG Cont

Program and Tariff, to ensure that wastewater discharges not contain solid viscous 

substances that may obstruct the flow of wastewater through the collection system or 

disrupt the normal operations of the wastewater eatment plant.    It is the 

responsibility of each discharger ensure that the wastewater being discharged from 

he  facility meets local requirements at all times.   Grease interceptors must be 

maintained and proper methods of grease disposal must be followed.

GBWC is now taking action in accordance with the FOG Control Program and Tariff to 

ensure that the custome discontinues the discharge of excessive concentrations of fats, 

oils and grease. 

             Explanation of deficiency: 

Upon inspection of the grease interceptor at Taco Town, the grease interceptor contained more 

than 25% FOG and solids for the design capacity of the grease interceptor.   Additionally, 

the maintenance log for the Taco Town grease nterceptor indicated that cleaning had not 

occurred for ____ months. This is non-compliant with your permit to discharge into GBWC's 

sewer system which is your permit with GBC for your reference

GBWC_2024 IRP_Volume 17, Page 93



Please respond to this n o t i c e  w i t h i n  t e n  d a y s  of receipt of this notice with an 

explanation and plan for the satisfactory correction and prevention thereof, including 

specific required actions. The submission of this plan in no way relieves the discharger 

of liability for any violations occurring before after the receipt of this deficiency. 

Should you wish to meet with GBWC to discuss the steps necessary alleviate the 

deficiency please call me at your earlier convenience to make an appointment 

(775 727.5941). Thank you for your prompt attention to this matter.    

Sincerely, 

Area Manager 

GBWC_2024 IRP_Volume 17, Page 94



Great Basin Water Co. 

PAHRUMP DIVISION 

SPRING CREEK DIVISION 

Sample Final NOV 

Letter

Appendix I

February 14, 2018 

GBWC_2024 IRP_Volume 17, Page 95



FINAL NOTICE OF 
VIOLATION

March 17, 2015

VIA U.S. Mail ,First Class, and Certified 

Mr.John Doe 

Burger Ranch 

1801   S.1st St. Pahrump, NV  

89048

Final Notice of Violation 

Dear Mr.Doe,

This letter constitutes written notice to Burger Ranch, 1801 Street, pursuant to Great 

Basin W ater Co.’s (GBWC) 1-S Sewer Tariff  Rule No. 19 that sewer service to your premi

will be terminated for violation of GBWC's  Rule  No. 19  Tariff   regarding Fats ,Oils, and Grease (FOG) 

Control Program. 

Burger Ranch has violated and is continuing to violate these requirements by failing to effectively 

monitor and control the levels of FOG being discharged into the GBWC wastewater treatment system.

As a resul  of Burge Ranch's failure to adhere to these requirements "Final Notice of Violation" has

been issued to you. A previous Notice of Violation had been issued to Burger Ranch dated March 1, 

2018.  Attachment enclosed

Continued violation of the discharge limit will constitute discontinuance of sewer service until 

the discharge of is in compliance and all violations have been remedied to GBWC’s

satisfaction

Thank you for your prompt attention to this matter   Should you have any questions, can be 

reached at 775 727.5941 for an appointment.  Should you take the necessary corrective 

actions, please call the same number forinspection to ensure yourcompliance

Sincerely, 

Area Manager 

GBWC_2024 IRP_Volume 17, Page 96



Miscellaneous Data  

Mar-Wood WWTP NDEP Spill Report Form 

Mar-Wood WWTP NDEP Inspection Report  

Mar-Wood WWTP Existing Condition Inspection Photos 

Mar-Wood WWTP Structural Assessment 

100 Tract Service Area Map 

Elko County Fire Protection District Fire Flow Letter 

Wastewater Treatment Plan Expansion Preliminary Engineering Report 

WWTP Expansion PER NDEP Approval Letter 

Breaks and Leaks Map 

GBWC_2024 IRP_Volume 17, Page 97



Mar-Wood WWTP NDEP Spill Report Form  

GBWC_2024 IRP_Volume 17, Page 98



NDEP # 180427-04

Report Date: 4/27/2018 Report Time: 3:04 PM

Incident Date: 4/26/2018  Incident Time: 12:40 PM

Do You Want to Remain Anonymous? NoNo

Complaint/Spill Report Form

State of Nevada

Telephone: (888) 331-6337

Fax: (775) 687-8335

Reporting Person: MARC ROHUS

Reporting Agency: Great Basin Water Co. - Spring Creek

Address: 448 Tonka Ln. #3  Phone: (775)397-8371

City: Spring Creek  State: NVNV  Zip: 89815

Discharger/Owner/Operator of Facility: Great Basin Water Co. - Spring Creek

Address: 239-255 Spring Creek Pkwy.  DOT#: 

City: Spring Creek  State: NVNV  Zip: 89815

Contact Person Marc Rohus/Eric Chittim  Phone: (775)397-8371

APN#:  UST Facility ID / BWPC Permit #: WWTP#1/NEV2002511

Facility Address if different from discharger: 239-255 Spring Creek Pkwy.

City: Spring Creek  State: NVNV  County: Carson City County

Location of

Complaint/Spill:
At the wastewater treatment facility/clarifier and aeration zone

Township: Range: Section: Q,Q2: Mile Marker: 

Type of Material Discovered: After treatment effluent and mixed liquor

Concentration / Analytical Data: 

Quantity Found: Less than 10 gallons Container: Unknown

Media Affected: Soil If UST, Confirmed Visually? NoNo

Cause of Complaint/Spill:

Two very small hairline cracks were found to be seeping. One was located on the outside wall of the aeration zone and the other was located on the

outside wall of the clarifier.

Remedial Action Taken:

The areas were sealed with a sealant to eliminate any future seepage. The soil areas that were wet from the seepage will be treated with a chlorine spray

mixture and we will monitor the sealed repairs to make sure they are not leaking in the future.

Oversite/Enforcement: Email Address:

Comments:

Report Taken By: Online System

GBWC_2024 IRP_Volume 17, Page 99



Mar-Wood WWTP NDEP Inspection Report  

GBWC_2024 IRP_Volume 17, Page 100



GBWC_2024 IRP_Volume 17, Page 101



001 EXTERNAL OUTFALL

002 MONITORING WELL

INSPECTION REPORT 

Nevada Division of Environmental Protection
Bureau of Water Pollution Control

FACILITY PERMIT: NS2002511

FACILITY TITLE: SPRING CREEK WASTEWATER TREATMENT PLANT
#1

FACILITY DESCRIPTION: BNR PACKAGE PLANT & LEACH FIELD

FACILITY LOCATION: SPRING CREEK PARKWAY, SPRING CREEK, NV
89815

APPROVED OUTFALLS:

DATE OF INSPECTION: 4/18/2019

TYPE OF INSPECTION: COMPLIANCE EVALUATION INSPECTION (CEI)

ATTENDEES: MARC ROHUS, UTILITIES INC.
ERIC CHITTIM, UTILITIES INC.
RYAN FAHEY, NDEP
KATURA TULLAR, NDEP

DISCHARGE RATE: 30,000 GPD

PERMITTED QUANTITY: 50,000 GPD

DATE OF REPORT: 5/28/2019

GBWC_2024 IRP_Volume 17, Page 102



INTRODUCTIONS/FACILITY OVERVIEW

The Spring Creek Utility Company (SCU) owns a package wastewater treatment plant (WTP
#1) that serves approximately 60 residential and commercial customers in Spring Creek,
Nevada.  The package plant may be described as an extended aeration activated sludge
plant, with biological nitrogen removal (BNR).  The design capacity of the WTP #1 is 50,000
GPD of domestic wastewater.  Treated effluent is discharged to a leach field.  Down-
gradient of the leach field is the groundwater monitoring well.

DISCHARGE MONITORING REPORTS

DMR reports from the 2018 calendar year (CY) were reviewed for the preparation of this
inspection report.  No exceedance were noted in the 2018 CY.  Summary tables of reported
constituents and process parameters are attached.

Effluent Flow:  Effluent flow from the WTP #1 ranged from 29,500 to 34,700 GPD (30-day
average) which is in compliance with the permit limit of 50,000 GPD.  The daily maximum
effluent flow during the 2018 CY was 40,420 GPD (March 2018, M&R).

Effluent BOD:  Maximum effluent BOD ranged from 0.0 - 11.0 mg/L for the 2018 CY (monthly
sampling) and the facility is currently in compliance with the permit limit of 30 mg/L for BOD.

Effluent TSS:  Maximum effluent TSS ranged from 0.0 - 30.0 mg/L during the 2018 CY
(monthly sampling) which is in compliance with the permit limit of 30 mg/L.

Effluent Total Nitrogen (TN):  Effluent TN ranged from 2.2 - 8.1 mg/L during the 2018 CY is
currently in compliance with the permit limit of 10 mg/L.

Effluent pH:  WTP #1 has been in compliance with effluent pH limits for the 2018 CY, with
maximum values ranging from 7.58 - 8.12 S.U.

Monitoring Well:  Total Nitrogen (TN) is the point-of-compliance constituent for the
monitoring well.  WTP #1 is required to only monitor and record chloride and TDS.
Groundwater samples for the last 4 calendar quarters in 2018 are well below the TN permit
limit of 10 mg/L, ranging from 2.5 - 3.0 mg/L during this time period.

Depth to groundwater during the last 4 calendar quarters in 2018 ranged from 28.3 to 33.8
feet below ground surface.  Sampling and analysis of groundwater is required quarterly.

FACILITY WALKTHROUGH

NDEP staff met with Mr. Marc Rohus and Mr. Eric Chittim at Utilities, Inc. on April 18, 2019,
at 1:00 PM for a pre-inspection meeting.  Then NDEP followed Mr. Rohus and Mr. Chittim to
WTP #1 which is located inside a fenced and locked 10-acre parcel.  The NDEP noted that
the entrance gate was posted.  The flow to the collection system is gravity fed via a 4-inch

Facility Report NS2002511

GBWC_2024 IRP_Volume 17, Page 103



line that transitions into an 8-inch line just before headworks.  The main entrance to the
WTP #1 is located off Spring Creek Parkway, near Spring Creek Towne Center. 

Influent Lift Station:  The influent lift station is located at the WTP #1 entrance.  Two
submersible pumps alternate for redundancy.  The pump station wet well has a capacity to
store 13,000 gallons of influent.  The pump station has a back-up diesel generator (40 kW).
 The BWPC noted only minor scum on the surface of the influent at the bottom of the wet
well.  No problems were noted with the operation of the Lift Station.

Flow Meter:  A new ultra sonic flow meter had just been installed and was going to be online
in the next week or so.

Pre-Treatment:  The WTP #1 is equipped with a bar screen for trapping coarse materials.  It
was noted that the screens were originally 1-inch wide but it was revealed that decreasing
the size to ½­inch was more effective. Screenings are manually removed from the bar

screen once dried, and discarded at the local landfill.  No compliance issues were noted with
the bar screen.

BNR Package Plant:  The WTP #1 was designed by MAR-WOODTM and consists of a front
anoxic chamber (12,000 gallons), followed by an extended aeration tank (37,000 gallons),
and then a tapered-bottom clarifier (10,300 gallons).  Two alternately-cycled blowers (60 Hz)
supply air to the aeration tank for BOD removal and nitrification.

Influent is cleaned of debris in the bar screen, which discharges to the anoxic chamber.
 Nitrified mixed liquor is recycled from the aeration tank to the anoxic chamber.  Activated
sludge from the clarifier may also be returned to the anoxic chamber, or wasted to the sludge
digester (6,500 gallons).  According to the operator, digester sludge is disposed of every
quarter.

The 10,300 gallon clarifier has troughs for effluent screenings and scum, which are hosed
off daily.  The effluent from the clarifier appeared very clean, with no septic odors.  The
treated effluent discharges to a 3,500-gallon dosing tank, where it is routed to the leach field.

The inspection showed that the mixed liquor in the aeration tank had a brown color with very
little foam, and there were no objectionable odors.  The inspection also revealed minor
floating floc on the surface of the clarifier, but the effluent discharge through the weirs, and
observed in the effluent weir trough, was relatively clean.

Leach Field:  Treated effluent is discharged to groundwater via percolation in a leach field,
which is immediately northeast of the package plant.  The leach field consists of 3,500 L.F.
of infiltrator chambers and assorted distribution boxes.  NDEP noted at the time of the
inspection that a berm around the leach field had been constructed in 2018.  Some weeds
and shrubs were noted in the leach field, but they were not excessively high.

Groundwater Monitoring Well:  A groundwater monitoring well (compliance point) is located
about 150 feet down-gradient (north) from the edge of the leach field.  Two other monitoring
wells exist on the property, but are not used.

CONCLUSIONS

Facility Report NS2002511

GBWC_2024 IRP_Volume 17, Page 104



The changes noted during this inspection were a berm around the leach field constructed in
2018 and the installation of a new ultrasonic flow meter. 

It was brought to the attention of NDEP that there was evidence of concrete degradation and
a structural engineer was scheduled to assess the structural integrity.  Due to this
observation NDEP will need to be notified that that this assessment was conducted and a
remedy solidified. 

After the NPDES inspection and records review, the NDEP concludes that the Spring Creek
Wastewater Treatment Plant #1 is in substantial compliance with permit conditions.

FINDINGS

None

RECOMMENDATIONS

None

Facility Report NS2002511

GBWC_2024 IRP_Volume 17, Page 105



400 ft

N

""

N

Leach Field

Monitoring Well

BNR Plant

SCU Lift Station

GBWC_2024 IRP_Volume 17, Page 106



Pictures

Figure 1: SCU Lift Station

Figure 2: Line to new Ultra Sonic Flow Meter

GBWC_2024 IRP_Volume 17, Page 107



Figure 3: New Ultra Sonic Flow Meter

Figure 4: Leach Field

GBWC_2024 IRP_Volume 17, Page 108



Figure 5: Bar Screen (debris manually removed once dried)

Figure 6: Anoxic Zone

GBWC_2024 IRP_Volume 17, Page 109



Figure 7: Aeration Zone

Figure 8: Sludge Basin

GBWC_2024 IRP_Volume 17, Page 110



Figure 9: Clarifier

Figure 10: Weir

GBWC_2024 IRP_Volume 17, Page 111



Figure 11: BNR Plant Layout

Figure 12: Blower Building

GBWC_2024 IRP_Volume 17, Page 112



Figure 13: Blower

Figure 14: 60 HZ Blower details

GBWC_2024 IRP_Volume 17, Page 113



Figure 15: Concrete Degradation

GBWC_2024 IRP_Volume 17, Page 114



Mo/Yr

Effl. Flow

30‐Day Avg.

(GPD)

Effl. Flow

Daily Max

(GPD)

Effl. BOD

(mg/L)

Effl. TSS

(mg/L)

Effl. TN

(mg/L)

Effl. pH

(S.U.)

Jan‐18 29530 32234 0 4 5.3 7.58

Feb‐18 31400 36525 3 4 5.4 7.65

Mar‐18 34700 40420 4 5 4.7 7.68

Apr‐18 32400 38420 4 1 3.4 7.67

May‐18 31590 33416 6 7 3.3 7.91

Jun‐18 31910 36038 7 19 4.3 7.91

Jul‐18 31900 40158 11 0 8.1 7.79

Aug‐18 31600 37225 6 2 2.9 7.75

Sep‐18 34200 39338 4 4 3.1 8.12

Oct‐18 33100 34843 4 2 2.2 8.07

Nov‐18 30500 34572 7 30 2.5 7.95

Dec‐18 29500 34158 5 4 4.4 7.58

Permit Limit 50,000 GPD M&R GPD 30 mg/L 30 mg/L 10 mg/L 6.5 ‐ 9.0 S.U.

Qtr/Yr
TN

(mg/L)

Chloride

(mg/L)

TDS

(mg/L)

DTW

(ft)

Q1 2018 2.6 59 320 28.3

Q2 2018 2.5 58 8 29.4

Q3 2018 2.9 57 380 33.8

Q4 2018 3 63 380 32.3

Permit Limit 10 mg/L M&R mg/L M&R mg/L M&R ft

Note: The permittee is required to do quartely sampling and analysis. DTW =
[...]
would be a conservative wastewater generation factor to use for the new elementary 
school unless information from existing schools in the area validated a lower factor. 

Based on the above sources there is a wide range of factors that could be used for flow projections 
from the new elementary school from as low as 2.0 gpd/person to as high as 15 gpd/student and 

GBWC_2024 IRP_Volume 17, Page 150



GBWC-SCD  Final Report 

WWTP Expansion PER December 2018 

9 

20 gpd/staff. For an estimated 500 students and 50 staff, this would translate into an ADF ranging 
from as low as 1,100 gpd to as high as 8,500 gpd.  

Based on water usage data from other elementary schools in the area, a wastewater generation 
factor of 5.0 gpd/person is recommended for use in projecting future sewer flows. This factor 
provides a realistic flow estimate based on actual records from other schools which helps avoid 
the overestimation of flows while still being conservative by using the higher end of the range of 
historical data. A wastewater generation factor of 5.0 gpd/person translates into an ADF of 2,750 
gpd for the new elementary school. 

5.2.4

A summary of recommended wastewater generation factors by connection type is provided in 
Table 7. These factors are recommended for projecting future wastewater flows for near-term 
and long-term growth in the 100 Tract sewer service area. 

Table 7: Recommended Wastewater Generation Factors 

Wastewater Generation Factor 

Connection Type 

(gpd/ 
DU) 

(gpd/ 
connection) 

(gpd/student 
or staff) 

Single-Family Residential 245 - - 

Multi-Family Residential 113 - - 

Commercial - 420 - 

School - - 5 

To check the validity of the recommended wastewater generation factors, the factors were 
multiplied against the corresponding active connection and DU counts from Table 3 to see if the 
resulting flows are similar to actual flows observed over the past five years. A summary of the 
validity check is provided in Table 8 and shows that the recommended factors result in an 
estimated ADF of 33,080 gpd which is within 2.4% of the actual 2014-2018 ADF of 32,300 gpd.  

Table 8: Validity Check of Wastewater Generation Factors 

Connection Type 

No. of 
Active 

Connections 

Active 
DU 

Count 

Estimated 
ADF1

(gpd) 

Single-Family Residential  31 31 7,600 

Multi-Family Residential 63 166 18,760 

Commercial 16 - 6,720 

Total 110 197 33,080 

vs 

Actual 2014-2018 ADF 32,300 

% Difference 2.4% 
1 Using recommended wastewater generation factors from Table 7. 

GBWC_2024 IRP_Volume 17, Page 151



GBWC-SCD  Final Report 

WWTP Expansion PER December 2018 

10 

Future Flows  

Sizing of the WWTP expansion should consider ultimate buildout wastewater flows anticipated for 
the 100 Tract sewer service area. Near-term and buildout flow projections are summarized in the 
sections to follow. 

5.3.1

Flow projections for near-term growth anticipated in the next 3-years are summarized in Table 9. 
The projections include the 13 existing inactive accounts that are already connected to the sewer 
collection system and could become active at any time. Detailed flow calculations for each year 
(2019, 2020, and 2021) are included in Appendix C based on anticipated completion dates for the 
requested services. 

Table 9: Near Term (3-Year) Wastewater Flow Projections 

Connection Type 
No. of 

Parcels 

Estimated 
No. of 

Connections
 DU 

Count 

Student/ 
Staff 
Count 

ADF1

(gpd) 

AFMM1

(PF=1.30) 
(gpd) 

Single-Family Residential  31 31 31 n/a 7,600 9,880 

Multi-Family Residential 51.5 63 166 n/a 18,760 24,390 

Commercial 12.5 16 - n/a 6,720 8,740 

Subtotal 95 110 197 33,080 43,010 

Single-Family Residential  2 2 2 n/a 490 640 

Multi-Family Residential 2.5 7 8 n/a 910 1,180 

Commercial 3.5 4 - n/a 1,680 2,180 

Subtotal 8 13 10 3,080 4,000 

Single-Family Residential  6 6 6 - 1,470 1,910 

Multi-Family Residential 6 6 46 - 5,200 6,760 

Commercial 1 1 - - 420 550 

School 1 1 - 550 2,750 2,7502 

Subtotal 14 14 52 550 9,840 11,970 

Total 117 137 259 550 46,000 58,980 
1 Using recommended wastewater generation factors from Table 7 and a peaking factor of 1.30. 
2 Monthly peaking factor not applied for elementary school because infiltration chambers are planned at the site to 

offset impact of wet weather conditions. 

GBWC_2024 IRP_Volume 17, Page 152



GBWC-SCD  Final Report 

WWTP Expansion PER December 2018 

11 

5.3.2

Flow projections for buildout of the 100 Tract sewer service area are summarized in Table 10. 

Table 10: Buildout Wastewater Flow Projection 

Connection Type 

No. of 
Parcels 

Estimated 
No. of 

Connections 
Estimated 
DU Count 

Student/ 
Staff 
Count 

ADF1

(gpd) 

AFMM1

(PF=1.30) 
(gpd) 

Single-Family Residential  86 86 86 - 21,070 27,390 

Multi-Family Residential 76 96 272 - 30,740 39,960 

Commercial 34 37 - - 15,540 20,200 

School 1 1 - 550 2,750 2,7502

Total 197 220 358 550 70,100 90,300 
1 Using recommended wastewater generation factors from Table 4 and a peaking factor of 1.30. 
2 Monthly peaking factor not applied for elementary school because infiltration chambers will be installed at the site to 

offset impact of wet weather conditions.

Summary of Flows 

A summary of existing, 3-year, and buildout flow projections are summarized in Table 11. 

Table 11: Summary of Existing and Projected Flows 

Timeline 
ADF        

(gpd) 
AFMM       
(gpd) 

Existing Flows 32,300 39,100 

3-Year Flow Projection 46,000 59,000 

Buildout Flow Projections 70,100 90,300 

Wastewater Characterization 

The current Permit No. NS2002511 for the Mar-Wood WWTP does not require influent water 
quality sampling, however, monthly influent sampling results were available from 2003-2006 and 
are summarized in Table 12. The average BOD5 and TSS during that time period were 250 mg/L 
and 200 mg/L, respectively, which is typical for a medium strength domestic wastewater [1]. 

Table 12: Influent Wastewater Characterization, 2003-2006 

Parameter 2003 2004 2005 2006 
2003-

2006 Avg 

Min BOD5 (mg/L) 130 150 130 110 - 

Max BOD5 (mg/L) 240 750 380 640 - 

Avg BOD5 (mg/L) 183 310 202 296 250 

Min TSS (mg/L) 31 26 86 58 - 

Max TSS (mg/L) 194 1,020 230 1,100 - 

Avg TSS (mg/L) 97 294 140 282 200 

GBWC_2024 IRP_Volume 17, Page 153



GBWC-SCD  Final Report 

WWTP Expansion PER December 2018 

12 

DESIGN CRITERIA 

Based on the projected wastewater flows, historical influent data, permit limits, and typical design 
parameters for activated sludge plants, the following design criteria is recommended for a WWTP 
expansion/replacement. 

� Buildout ADF = 75,000 gpd 
� Buildout AFMM = 95,000 gpd 
� Influent Wastewater Quality 

o Average Influent BOD5 = 250 mg/L 
o Average Influent TSS = 200 mg/L 
o Minimum Temperature = 8-10º Celsius (assumed) 

� Performance Requirements 
o Effluent BOD5 = 30 mg/L 
o Effluent TSS = 30 mg/L 
o Effluent Nitrogen-N = 10 mg/L 
o Effluent pH = 6.5-9.0 

� Treatment Process Design Parameters 
o Aeration Basin (Extended Aeration Activated Sludge Process [1]) 

! Hydraulic Retention Time = 20-30 hours 
! Solids Retention Time = 20-40 days  
! Organic Loading = 5-15 pounds (lbs) BOD5/1,000 cubic feet (cf)/day 
! Mixed Liquor Suspended Solids = 2,000-4,000 mg/L 
! Food to Microorganisms Ratio (F/M) = 0.04-0.10 lbs BOD5/lbs Mixed Liquor 

Volatile Suspended Solids (MLVSS)  
o Clarifiers (Following Extended Aeration Process [1]) 

! Surface Overflow Rate = 200-400 gpd/square foot (sf) 
! Solids Loading Rate = 4.8-24.0 lbs/sf/day 

o Aerobic Digester [1] 
! Reduction of Volatile Suspended Solids (VSS) = 38-50% 
! Diffused Air Mixing = 20-40 lbs/1,000 cf/min 

� Treatment System Equipment and Structure 
o Redundancy: Process equipment (blowers and pumps) will be sized to achieve 

permit limits with one unit out of service (minimum of 1 duty + 1 standby) 
o Freeboard: Minimum of 2-feet within treatment structures 

WWTP EXPANSION ALTERNATIVES 

Alternatives for expanding and replacing the WWTP for the 100 Tract sewer service area are 
discussed below and include the following: 

� Alternative 1 – Relocate Churchill County Package WWTP 
� Alternative 2 – New Aero-Mod SEQUOX Extended Aeration Package WWTP 
� Alternative 3 – New Purestream BESST Single-Sludge Package WWTP 
� Alternative 4 – New Fluidyne ISAM Sequencing Batch Reactor Package WWTP 
� Other Alternatives Considered 

Alternative 1 – Relocate Churchill County Package WWTP 

In 2006 Churchill County installed a package WWTP at the Fallon Golf Course to provide 
wastewater treatment for new development in the area. After only two years of operation, the 
Churchill County WWTP was removed from service and the sewer service area was shifted to the 

GBWC_2024 IRP_Volume 17, Page 154



GBWC-SCD  Final Report 

WWTP Expansion PER December 2018 

13 

Moody Lane WWTP which is a membrane bioreactor (MBR) treatment system that is still in 
operation today. The Churchill County WWTP has remained inactive since 2010 and the NDEP 
discharge permit was recently terminated (Permit No. NS2006511). During the recent October 3rd

meeting with NDEP, the Churchill County package WWTP was mentioned as a potential alternative 
for replacement of the existing Mar-Wood WWTP in Spring Creek. Following the meeting, GBWC-
SCD requested that Lumos & Associates conduct an investigation of the Churchill County package 
WWTP for possible relocation to Spring Creek. 

A site visit was conducted on October 17, 2018 to observe the condition of the existing facilities 
at the Churchill County WWTP and to discuss the past operations with Churchill County. The 
package WWTP is an Ashbrook Simon-Hartley extended aeration activated sludge plant designed 
for a capacity of 160,000 gpd. The following observations and anecdotal information were 
gathered from the site visit: 

� The treatment process includes headworks screening, flow equalization, preliminary and 
post-anoxic denitrification, extended aeration, secondary clarification, and aerobic sludge 
digestion. Aeration is supplied with three blowers and diffusers within the basins. 

� The plant is contained within rectangular steel basins and a circular steel clarifier and is 
partially buried on concrete foundations. The existing coating on the steel tanks has 
deteriorated from age and is in need of replacement. 

� The basins can be unbolted for transport to another site as five separate components.   
� Wastewater flows in 2006-2008 were approximately 40,000-50,000 gpd and monthly 

permit limits were met for the duration of the two years that the plant was in operation 
(30 mg/L BOD5, 30 mg/L TSS, 10 mg/L Total Nitrogen-N, 6.0-9.0 pH). 

� The plant was operated with water three years ago and all pumps and blowers were still 
in working condition.  

� All equipment at the Churchill County WWTP is available for purchase including the 
generator. 

A representative from Ashbrook Simon-Hartley (now part of Alfa Laval) was contacted that was 
involved in the design and construction of the Churchill County WWTP back in 2006. The 
representative commented that equipment that has not been regularly operated over the past 10 
years may require replacement or rebuild. If the blowers have not been operated they may have 
seized and would need to be reconditioned. For pumps and valves not regularly exercised the 
bearings can go bad and would need to be replaced. In addition, the Ashbrook Simon-Hartley 
representative does not recommend operating the WWTP at much less than 50% of the design 
capacity, in this case 80,000 gpd, because it could have a negative impact on the biological 
processes needed for treatment. 

The original construction of the Churchill County WWTP was funded by Churchill County and a 
grant from the United States Department of Agriculture (USDA). Per follow up conversations with 
USDA after the site visit, the purchase price of the package WWTP would ultimately need to be 
determined by a third-party as the current fair market value accounting for depreciation and 
salvage value. Churchill County would then need to pay back a percentage of the purchase price 
to USDA, but that specific percentage would be determined between the County and USDA based 
on the original grant agreement and should not affect the purchase price to GBWC-
SCD.  Appendix D contains more information on the Churchill County WWTP including recent site 
visit photos, the NDEP reconnaissance inspection letter and photos, a NDEP Fact Sheet, and 

GBWC_2024 IRP_Volume 17, Page 155



GBWC-SCD  Final Report 

WWTP Expansion PER December 2018 

14 

relevant record drawings from construction of the WWTP. The estimated purchase price, structure 
footprint, and components that could be relocated are provided below: 

� Purchase Price: Fair market value is estimated at $350,000 for the reusable package plant 
components based on an initial estimated value of $950,000 from Churchill County (likely 
included delivery costs) and assuming varying useful life expectancies (e.g. steel tanks = 
40 years, mechanical and electrical equipment = 10-20 years). 

� Overall structure footprint: 216’-11” length x 12’-0” basin width (clarifier diameter is 24’-
0”) x 11’-0” depth  

� Package WWTP components to be relocated: 
o Steel tanks (equalization basin, pre/post anoxic and aerobic chambers, digester 

chamber, clarifier) 
o Internal piping and diffuser assemblies 
o Blowers, pumps, mixers, and clarifier mechanism  
o Electrical power/control panels and instrumentation 

� Package WWTP components not recommended or needed for reuse: 
o Mechanical spiral screen and control panel (little to no useful life remaining), 

methanol feed system, belt filter press assembly, disinfection equipment 

Advantages and disadvantages for relocating the existing Churchill County package WWTP to the 
GBWC-SCD 100 Tract are summarized below: 

Advantages 
� Excess capacity in basins could provide flow equalization for peak wet weather conditions 
� Potential cost savings on tanks, equipment, and accessories by purchasing used items 

from Churchill County 

Disadvantages 
� Larger footprint than for a new package plant (1.5 times or more space required) 
� Equipment warranty not available from manufacturer 
� Start-up and testing assistance from the original manufacturer may not be available or 

will be an added cost 
� Mechanical equipment is 12 years old and will likely need to be rebuilt or replaced (e.g. 

blowers and airlift pumps) 
� Oversized plant may affect biological treatment performance during low flows and could 

cause odors from long hydraulic retention times 
� Steel tanks coatings have deteriorated and need to be replaced for entire structure which 

would be very costly 
� Steel tanks will need to be fully or partially above grade which effects site hydraulics and 

overall aesthetics 
� Potential redesign of components that may be difficult to relocate (sludge pumping 

station, circular clarifier, etc.) 
� Uncertainties during construction in removing and relocating an existing plant 
� Single treatment train creates less reliability and ease of access for operation and 

maintenance (O&M) 

Alternative 2 – New Aero-Mod SEQUOX Extended Aeration Package WWTP 

The Aero-Mod SEQUOX Biological Nutrient Removal system is an activated sludge package plant 
with extended/sequenced aeration. The plant design includes parallel treatment trains contained 

GBWC_2024 IRP_Volume 17, Page 156



GBWC-SCD  Final Report 

WWTP Expansion PER December 2018 

15 

within a single concrete structure with shared internal walls and includes a selector tank, two (2) 
first-stage aeration tanks for nitrification, two (2) second-stage aeration tanks for denitrification, 
two (2) clarifiers, and two (2) aerobic digesters. A summary of each stage of the treatment 
process is described further below: 

� Selector Tank: Wastewater enters the selector tank through an influent pipe, mixes with 
return activated sludge (RAS) from the bottom of the clarifiers, and then flows by gravity 
to the first-stage tanks. 

� First-Stage Aeration Tanks: Continuous aeration is provided in the first-stage tanks with 
fully aerobic conditions for BOD removal and nitrification. Wastewater then flows by 
gravity to the second-stage tanks. 

� Second-Stage Aeration Tanks: Aeration is sequenced on and off in the second-stage tanks 
to create cycles of aerated zones and anoxic zones for denitrification. Wastewater then 
flows by gravity to the clarifiers. 

� Clarifiers: Sedimentation is accomplished in the clarifiers and solids from the clarifier are 
either returned to the selector tank as RAS or wasted to the digesters as waste activated 
sludge (WAS) with airlift pumps. Treated effluent discharges through an outlet pipe. 

� Aerobic Digesters: Solids are automatically or manually wasted to the digesters. 
Supernatant from the digesters is returned to the first-stage aeration tanks by an overflow 
weir. 

Aeration is supplied and controlled using blowers equipped with variable frequency drives (VFDs) 
with high and low set points for dissolved oxygen levels to adjust blower output. For the second-
stage aeration tanks, the aeration is alternated between each tank using pneumatically-controlled 
isolation valves. 

A proposal for a 75,000 gpd Aero-Mod SEQUOX package plant is included in Appendix E and 
includes design criteria, calculations, a general plant layout, and list of references and other 
installations. A summary of the proposal is provided below:  

� Budgetary Equipment Quote: $463,000 (all package plant components and delivery) 
� Overall structure footprint (concrete by others): 53’-0” length x 35’-3” width x 12’-0” depth 
� Manufacturers Scope of Supply: 

o Aeration Supply: Two (2) positive displacement blowers, 30 HP each, and (2) two 
VFDs 

o Pneumatic Valve Air Supply: Two (2) air compressors, 2 HP each, and one (1) 
desiccant dryer 

o Aeration Tank Equipment: Wall-mounted aeration assemblies, manual and 
pneumatic isolation valves 

o Clarifier and RAS Equipment: Two (2) clarifier assemblies 
o Digester and WAS Equipment: Two (2) airlift pumps, (2) air flow sensors, and wall-

mounted aeration assemblies 
o Controls: Panel with programmable logic controller (PLC), dissolved oxygen 

sensors, and blower timers 
o Ancillary Equipment: Walkway grates, handrails, stop plates/frames, supporting 

hardware, pneumatic tubing, etc. 

Advantages and disadvantages of a new Aero-Mod SEQUOX activated sludge package plant with 
extended aeration are summarized below: 

GBWC_2024 IRP_Volume 17, Page 157



GBWC-SCD  Final Report 

WWTP Expansion PER December 2018 

16 

Advantages 
� Compact footprint 
� Simple operation, controls, and maintenance 
� No moving parts below water surface 
� Easy access to diffuser assemblies without turning off blowers or draining tanks 
� Capable of handling variable influent flows and loading (up to 4:1 sustained peak flows) 
� Energy efficient with the use of dissolved oxygen sensors, timers, and VFDs 
� Equipment warranty, start-up, and training assistance provided by manufacturer 
� Parallel treatment train results in more reliability and operational flexibility  

Disadvantages 
� Some differences in treatment process as compared to existing Mar-Wood WWTP 
� AeroMOD SEQUOX system is proprietary  

Alternative 3 – New Purestream BESST Single Sludge Package WWTP 

The Purestream BESST system is a single-sludge type activated sludge package plant with pre-
anoxic denitrification (BESST = Biologically Enhanced Single Sludge Treatment). The plant 
includes parallel treatment trains contained within a single concrete structure with shared internal 
walls and includes one (1) surge tank, two (2) anoxic tanks, four (4) aeration tanks, and (4) 
clarifiers, and one (1) aerated sludge storage tank. A summary of each stage of the treatment 
process is described further below: 

� Surge Tank: Wastewater enters an aerated surge tank through an influent pipe and 
manual bar screen and is then pumped via duplex surge pumps to a flow control chamber 
and anoxic zones. 

� Anoxic Zones: Wastewater enter the anoxic zones with submersible mixers and is 
combined with nitrified RAS from the sludge blanket clarifier. Wastewater then plug flows 
to the aerations tanks. 

� Aeration Tanks: Continuous aeration is provided in the aeration tanks with fine bubble 
diffusers for BOD removal and nitrification. After aeration, wastewater enters the bottom 
of the separation compartment of the clarifiers. 

� Clarifiers: In the clarifiers, solids and treated effluent are separated by a velocity gradient 
sludge blanket clarifier which acts as a fluidized bed filter which removes particles from 
the treated effluent. Sludge settling to the bottom of clarifiers is returned to the anoxic 
zone or aerated sludge holding tank with airlift pumps. Treated effluent exits the clarifiers 
over effluent weirs with scum baffles and skimmers. 

� Aerated Sludge Holding Tank: Sludge is sent to the aerated sludge holding tank by airlift 
pumps from the clarifiers. Supernatant from the holding tank is returned to the influent 
surge tank. 

A proposal for a 75,000 gpd Purestream BESST package plant is included in Appendix F including 
plan and section schematics. A summary of the proposal is provided below: 

� Budgetary Equipment Quote: $567,000 (all package plant components and delivery) 
� Overall structure footprint (concrete by others): 53’-9” length x 37’-6” width x 12’-0” depth 
� Manufacturers Scope of Supply: 

o Surge Tank Equipment: One (1) positive displacement blower, 5 HP, two (2) surge 
pumps, 0.75 HP each 

GBWC_2024 IRP_Volume 17, Page 158



GBWC-SCD  Final Report 

WWTP Expansion PER December 2018 

17 

o Anoxic Zone Equipment: Four (4) submersible mixers, 1.9 HP each 
o Aeration Tank Equipment: Four (4) positive displacement blowers, 5 HP each, air 

headers, diffuser drop pipes, fine bubble diffusers, and isolation valves 
o Clarifier Equipment: Four (4) clarifier assemblies 
o Aerated Sludge Tank Equipment: One (1) positive displacement blower, 5 HP 
o Spare Equipment: One (1) positive displacement blower, 5 HP, back up to surge 

tank or aerated sludge tank blower 
o Controls panel and timers 
o Ancillary Equipment: Bar screen, grates, handrails, supporting hardware, etc. 

Advantages and disadvantages of a new Purestream BESST single sludge type activated sludge 
package plant are summarized below: 

Advantages 
� Compact footprint 
� Surge equalization is built into the treatment process 
� Process familiarity for operators (more comparable to treatment process at existing Mar-

Wood plant) 
� Simple operation, controls, and maintenance 
� More operational flexibility and staging with four aeration basins and clarifiers 
� Equipment warranty, start-up, and training assistance provided by manufacturer 
� Parallel treatment train results in more reliability and operational flexibility 

Disadvantages 
� Higher capital cost than other new package plants evaluated 
� Purestream BESST system is proprietary  
� Moving parts below the water surface (anoxic mixers, surge pumps) 

Alternative 4 – New Fluidyne ISAM Sequencing Batch Reactor Package WWTP 

The Fluidyne ISAM system is a sequencing batch reactor (SBR) which is a type of activated sludge 
treatment with wastewater treated in batches in a reactor. The plant includes parallel treatment 
trains contained within a single concrete structure with shared internal walls. The ISAM system 
includes two (2) covered anaerobic chambers (ISAM tanks), two (2) SAM surge reactor tanks, 
two (2) SBR tanks, and one (1) effluent equalization basin. The ISAM system is a non-conventional 
type of SBR because a percentage of influent solids are removed in the initial anaerobic chambers 
which reduces the SBR tank sizes and eliminates the need for additional aerobic digestion. A 
summary of each stage of the treatment process is described further below: 

� Anaerobic Chambers (ISAM Tanks): Wastewater enters the anaerobic chambers and 
influent solids settle. Wastewater then flows to the SAM reactor tanks via an underflow 
baffle.  

� SAM Surge Reactor Tanks: Wastewater enters the SAM reactor tanks where flow 
equalization and denitrification occurs as wastewater reacts with mixed liquor from the 
SBR tanks. When the wastewater level in the SAM reactor tank reaches a preset level, a 
batch of flow is fed to a SBR tank with a submersible jet motive liquid/fill pump and a 
portion of the flow is returned to the anaerobic chamber. 

� SBR Tanks: Four phases occur in the SBR tanks and include fill, interact, settle, and decant 
phases. The SBR tank is filled and mixed during the fill phase and then aeration is cycled 
on and off during the interact phase. During the settle phase, aeration is discontinued and 

GBWC_2024 IRP_Volume 17, Page 159



GBWC-SCD  Final Report 

WWTP Expansion PER December 2018 

18 

the SBR tank settles until a decant valve opens based on a timer and the upper portion of 
the tank is decanted. 

� Effluent Equalization Tank: Flow from the SBR tanks enters the effluent equalization tank 
to prevent overwhelming of the effluent disposal system (dosing tank to leach fields). 
Treated effluent is removed from the equalization tank with effluent pumps. 

A proposal for a 75,000 gpd Fluidyne ISAM package plant is included in Appendix G including plan 
and section schematics. A summary of the proposal is provided below: 

� Budgetary Equipment Quote: $260,000 (includes package plant components and delivery, 
but excludes equipment costs for screening, anaerobic tank covers, sludge return piping, 
effluent pumps, outdoor rated enclosures for electrical panels, and walkway grates and 
handrails – price adder for these components is included in Table 13) 

� Overall structure footprint (concrete by others): 54’-0” length x 41’-0” width x 14’-0” depth 
(additional length needs to be added for effluent equalization tank) 

� Manufacturers Scope of Supply: 
o SAM Surge Reactor Tank Equipment: Influent diffuser assemblies, two (2) 

submersible motive liquid/fill pumps, 15 HP each, two (2) waste sludge assemblies 
with motor actuated valves. 

o SBR Tank Equipment: two (2) jet aspirating nozzles and air piping assemblies, two 
(2) motor actuated air control valves, one (1) scum skimmer, one (1) jet mixer, 
two (2) motor operated valves for decant system. 

o Controls panel, timers, level sensors, and dissolved oxygen sensors. 
o Ancillary Equipment: supporting hardware and piping (as specified in proposal). 

Advantages and disadvantages of a new Fluidyne ISAM SBR type package plant are summarized 
below: 

Advantages 
� SBR systems are known for high effluent quality that can well exceed permit limits 
� Surge equalization is built into the treatment process 
� Elimination of blowers and blower accessories with the use of aspirating jet aerators 
� Reduced volume of waste sludge as compared to more conventional systems with aerobic 

sludge digestion  
� Equipment warranty, start-up, and training assistance provided by manufacturer 
� Parallel treatment train results in more reliability and operational flexibility 

Disadvantages 
� Larger footprint than other new package plants evaluated 
� Operators would be required to become familiar with a new treatment process with a 

more complex control system  
� Effluent equalization and pumping required to prevent overload of the existing effluent 

disposal dosing tanks during the SBR decant phase 
� Manufacturer’s scope of supply excludes some ancillary equipment such as walkway 

gratings and handrails that are included with other package plant proposals and will need 
to be included in design 

� Fluidyne ISAM SBR system is proprietary  
� Moving parts below the water surface (pumps, motor operated valves) 

GBWC_2024 IRP_Volume 17, Page 160



GBWC-SCD  Final Report 

WWTP Expansion PER December 2018 

19 
[...]
Billing Cycle (gal/mo)

(gpd/student or 

staff)

Sep-16 - - - No. Students 450

Oct-16 26 34,000 2.6 No. Staff 56

Nov-16 33 31,000 1.9 Total 506

Dec-16 29 34,000 2.3

Jan-17 30 16,000 1.1

Feb-17 29 36,000 2.5

Mar-17 32 38,000 2.3

Apr-17 28 27,000 1.9

May-17 30 41,000 2.7

Jun-17 33 7,000 0.4

Jul-17 30 6,000 0.4

Aug-17 33 10,000 0.6

Sep-17 28 32,000 2.3

Oct-17 30 42,000 2.8

Nov-17 33 32,000 1.9

Dec-17 29 36,000 2.5

Jan-18 30 24,000 1.6

Feb-18 31 36,000 2.3

Mar-18 29 39,000 2.7

Apr-18 31 32,000 2.0

May-18 29 40,000 2.7

Jun-18 31 25,000 1.6

Jul-18 30 9,000 0.6

Aug-18 33 9,000 0.5

Sep-18 28 29,000 2.0

Average - 27,708 1.8

Minimum - 6,000 0.4

Maximum - 42,000 2.8

Riverview Elementary School

Monthly Water Usage Data 2016-2018

Dayton, NV

Page 3 of 4

L:\LAProj\9542.000 - Spring Creek WWTP PER\Civil\Calculations\School Water Usage\

School Water Usage.xlsx

GBWC_2024 IRP_Volume 17, Page 177



Monthly Water 

Usage

Daily Water 

Usage

Month

Days per 

Billing Cycle (gal/mo)

(gpd/student of 

staff)

Sep-16 33 90,000 3.9 No. Students 627

Oct-16 30 75,000 3.6 No. Staff 75

Nov-16 33 55,000 2.4 Total 702

Dec-16 30 57,000 2.7

Jan-17 29 26,000 1.3

Feb-17 32 47,000 2.1

Mar-17 29 49,000 2.4

Apr-17 30 45,000 2.1

May-17 28 55,000 2.8

Jun-17 33 64,000 2.8

Jul-17 30 35,000 1.7

Aug-17 32 41,000 1.8

Sep-17 30 132,000 6.3

Oct-17 29 69,000 3.4

Nov-17 32 49,000 2.2

Dec-17 30 43,000 2.0

Jan-18 29 23,000 1.1

Feb-18 33 49,000 2.1

Mar-18 28 38,000 1.9

Apr-18 30 42,000 2.0

May-18 32 65,000 2.9

Jun-18 29 60,000 2.9

Jul-18 30 49,000 2.3

Aug-18 33 43,000 1.9

Sep-18 30 83,000 3.9

Average - 55,360 2.6

Minimum - 23,000 1.1

Maximum - 132,000 6.3

Mark Twain Elementary School

Monthly Water Usage Data 2016-2018

Carson City, NV

Page 4 of 4

L:\LAProj\9542.000 - Spring Creek WWTP PER\Civil\Calculations\School Water Usage\

School Water Usage.xlsx

GBWC_2024 IRP_Volume 17, Page 178



Appendix C 

Detailed Wastewater Flow Projections 

GBWC_2024 IRP_Volume 17, Page 179



Connection Type

No. of

Parcels

No. of

Connections DU Count

Student/

Staff Count

(gpd/

DU)

(gpd/

conn)

(gpd/student

or staff)

ADF

(gpd)

Single-Family Residential 31 31 31 n/a 245 - - 7,600 9,880

Multi-Family Residential 51.5 63 166 n/a 113 - - 18,760 24,390

Commercial 12.5 16 - n/a - 420 - 6,720 8,740

Total 95 110 197  Calculated Total 33,080 43,010

vs Actual 2014-2018 Average 32,300 39,100

% Diff 2.4% 9%

Connection Type

No. of

Parcels

Estimated

No. of Conn  DU Count

Student/

Staff Count

(gpd/

DU)

(gpd/

conn)

(gpd/ student

or staff)

ADF

(gpd)

Single-Family Residential 31 31 31 n/a 245 - - 7,600 9,880

Multi-Family Residential 51.5 63 166 n/a 113 - - 18,760 24,390

Commercial 12.5 16 - n/a - 420 - 6,720 8,740

Subtotal 95 110 197 33,080 43,010

Single-Family Residential 6 6 6 - 245 - - 1,470 1,910

Multi-Family Residential 3 3 20 - 113 - - 2,260 2,940

Commercial 0 0 - - - 420 - 0 0

School 1 1 - 550 - - 5 2,750 2,750

Subtotal 10 10 26 550 6,480 7,600

Total 105 120 223 550 Total 39,560 50,610

Connection Type

No. of

Parcels

Estimated

No. of Conn  DU Count

Student/

Staff Count

(gpd/

DU)

(gpd/

conn)

(gpd/ student

or staff)

ADF

(gpd)

Single-Family Residential 31 31 31 n/a 245 - - 7,600 9,880

Multi-Family Residential 51.5 63 166 n/a 113 - - 18,760 24,390

Commercial 12.5 16 - n/a - 420 - 6,720 8,740

Subtotal 95 110 197 33,080 43,010

Single-Family Residential 6 6 6 - 245 - - 1,470 1,910

Multi-Family Residential 5 5 38 - 113 - - 4,300 5,590

Commercial 1 1 - - - 420 - 420 550

School 1 1 - 550 - - 5 2,750 2,750

Subtotal 13 13 44 550 8,940 10,800

Total 108 123 241 550 Total 42,020 53,810

Connection Type

No. of

Parcels

Estimated

No. of Conn  DU Count

Student/

Staff Count

(gpd/

DU)

(gpd/

conn)

(gpd/ student

or staff)

ADF

(gpd)

Single-Family Residential 31 31 31 n/a 245 - - 7,600 9,880

Multi-Family Residential 51.5 63 166 n/a 113 - - 18,760 24,390

Commercial 12.5 16 - n/a - 420 - 6,720 8,740

Subtotal 95 110 197 33,080 43,010

Single-Family Residential 6 6 6 - 245 - - 1,470 1,910

Multi-Family Residential 6 6 46 - 113 - - 5,200 6,760

Commercial 1 1 - - - 420 - 420 550

School 1 1 - 550 - - 5 2,750 2,750

Subtotal 14 14 52 550 9,840 11,970

Total 109 124 249 550 Total 42,920 54,980

Connection Type

No. of 

Parcels

Estimated 

No. of Conn  DU Count

Student/ 

Staff Count

(gpd/

DU)

(gpd/

conn)

(gpd/student 

or staff)

ADF 

(gpd)

Single-Family Residential 31 31 31 n/a 245 - - 7,600 9,880

Multi-Family Residential 51.5 63 166 n/a 113 - - 18,760 24,390

Commercial 12.5 16 - n/a - 420 - 6,720 8,740

Subtotal 95 110 197 33,080 43,010

Single-Family Residential 2 2 2 n/a 245 - - 490 640

Multi-Family Residential 2.5 7 8 n/a 113 - - 910 1,180

Commercial 3.5 4 - n/a - 420 - 1,680 2,180

Subtotal 8 13 10 3,080 4,000

Single-Family Residential 6 6 6 - 245 - - 1,470 1,910

Multi-Family Residential 6 6 46 - 113 - - 5,200 6,760

Commercial 1 1 - - - 420 - 420 550

School 1 1 - 550 - - 5 2,750 2,750

Subtotal 14 14 52 550 9,840 11,970

Total 117 137 259 550 Total 46,000 58,980

Connection Type

No. of

Parcels

Estimated

No. of Conn

Estimated

DU Count

Student/

Staff Count

(gpd/

DU)

(gpd/

conn)

(gpd/ student

or staff)

ADF

(gpd)

Single-Family Residential 86 86 86 - 245 - - 21,070 27,390

Multi-Family Residential 76 96 272 - 113 - - 30,740 39,960

Commercial 34 37 - - - 420 - 15,540 20,200

School 1 1 - 550 - - 5 2,750 2,750

Total 197 220 358 550 Total 70,100 90,300

GBWC-SCD WWTP - Existing and Projected Wastewater Flows

2021 Flow Projection (Active Connections + Requested Services) Wastewater Flow Factor AFMM

(PF=1.30)

(gpd)

Existing Connections: Active Only Wastewater Flow Factor AFMM

(PF=1.30)

(gpd)

2019 Flow Projection (Active Connections + Requested Services) Wastewater Flow Factor AFMM

(PF=1.30)

(gpd)

2020 Flow Projection (Active Connections + Requested Services) Wastewater Flow Factor AFMM

(PF=1.30)

(gpd)

AFMM

(PF=1.30)

(gpd)

Buildout of Service Area Wastewater Flow Factor AFMM

(PF=1.30)

(gpd)

2021 Flow Projection (Active/Inactive Connections + Requested Services) Wastewater Flow Factor

12/3/2018

L:\LAProj\9542.000 - Spring Creek WWTP PER\Civil\Calculations\

Lot Counts and Sewer Flows.xlsx

GBWC_2024 IRP_Volume 17, Page 180



Appendix D 

Alternative 1 – Churchill County Package WWTP Info 

GBWC_2024 IRP_Volume 17, Page 181



CHURCHILL COUNTY PACKAGE WWTP 
SITE VISIT PHOTOS – OCTOBER 17, 2018

 Post-Anoxic Chamber and Clarifier Blowers  and Post-Anoxic Mixer

Aeration Chamber and Walkway Grates  24” Diameter Clarifier

Mechanical Screen and Flow Equalization Chamber  Flow Equalization Pumps and Level Sensors

GBWC_2024 IRP_Volume 17, Page 182



GBWC_2024 IRP_Volume 17, Page 183



GBWC_2024 IRP_Volume 17, Page 184



GBWC_2024 IRP_Volume 17, Page 185



GBWC_2024 IRP_Volume 17, Page 186



GBWC_2024 IRP_Volume 17, Page 187



GBWC_2024 IRP_Volume 17, Page 188



GBWC_2024 IRP_Volume 17, Page 189



GBWC_2024 IRP_Volume 17, Page 190



GBWC_2024 IRP_Volume 17, Page 191



GBWC_2024 IRP_Volume 17, Page 192



GBWC_2024 IRP_Volume 17, Page 193



GBWC_2024 IRP_Volume 17, Page 194



NEVADA DIVISION OF ENVIRONMENTAL PROTECTION

FACT SHEET 
(Pursuant to NAC 445A.236) 

Permittee Name: Churchill County 
Engineering & Capital Projects  
155 North Taylor Street, Suite 190 
Fallon, NV 89406 

Permit Number: NEV2006511 

Location: Churchill County Wastewater Treatment Facility 
2655 Country Club Drive 
Fallon, NV 89406 
Latitude: 39° 28' 58” N, Longitude: 118° 48’ 45” W
T19N, R28E, Section 26 MDB&M 

Discharge Outfalls:  001:   Discharge line to the rapid infiltration basins 

General:  Churchill County has applied for renewal of groundwater discharge permit NEV2006511.  
The Permittee owns the Churchill County Wastewater Treatment Facility (CCWTF), which was 
taken out of service and decommissioned in November of 2008.  Influent flow to this facility has 
been permanently diverted to the Moody Lane Water Reclamation Facility (NEV2007500).   

CCWTF is an activated sludge package treatment plant with a design 30-day average treatment 
capacity of 0.160 million gallons per day (MGD).  The facility includes a mechanical auger screen, 
an equalization basin, an anoxic chamber, an aeration basin, a post anoxic basin, a clarifier, a 
chlorine contact tank, and a filter press with odor control.  Under the previous permit, CCWTF was 
allowed to discharge secondary-treated, denitrified, and disinfected effluent to an irrigation 
holding pond located at the Fallon Golf Course (NEV2007505), and to two (2) rapid infiltration 
basins (RIBs) located approximately 1,200 feet northwest of the treatment facility.  The Fallon Golf 
Course re-use permit was cancelled in August of 2009.  Any future discharge from this facility will 
be to the two RIBs.      

Churchill County would like to maintain an active permit for this facility in the event that future 
needs require the plant to be brought back into service.  Alternatively, the package plant may be 
used for short term sewage detention prior to treatment at the Moody Lane Regional Water 
Reclamation Facility.  Under this scenario, there would be no discharge to the RIBs at this facility.

GBWC_2024 IRP_Volume 17, Page 195



NEV2006511
Page 2 of 4

901 S. Stewart Street,t, Suitete 4001 Carson Cityty, Nevada 89701-5249 p: 775.687.4670 f:f: 775.687.5.5856 ndep.n.nv.g.gov

Flow: The Permittee has requested a 3030-day average and daily maximum flow rate ofof 0.0.100 million
gallons per day (MGD).

Receiving Water Characteristics: If the treatment plant is brought back into service, discharge will
bebe to groundwater of the State via percolation in the two RIBs. 

Site Groundwater: Depth to groundwater in the area is reported to be between 14 and 16 feet below
ground surface. Groundwater directional flow at the treatment plant is reported to be to the eaeast.
Groundwater monitoring is not required for the discharge of denitrified effluent.

Well Head and Drinking Water Supply Protection: The treatment plant and RIBs are not located
within a Drinking Water Protection Area. The facilities arere not located within a Wellhead Protection
Area established for any active well sources.

Corrective Action Sites: There arere no Burereau of Corrrrectiveve Actions rememediation sites within a one-
mimile radius of the facility.y.

Proposed Effluent Limitations: Discharge to the infiltration basins shall be limited and monitored
according to the following table.

Sampling locations: i.i. Treatment plant headworks

ii. Effluent wet well

TaTablble 1: GeGeneneraral Discharge Limitationsns

Parameter

Discharge Limitations Monitoring Requirements

30 - Day
Average

Daily
Maximum

Sampling
Locations

Measurement
Frequency

Sample
Type

In
fl

u
e
n
t Flow (MGD) 0.100 0.0.100 i Continuous Measurement

BOD5 (mg/L) Monitor & Report i Monthly Discrete

TSS (mg/L) Monitor & Report i Monthly Discrete

E
ff

lu
e
n
t

BOD5 (mg/L) 3030 iiii Monthly Composite

TSS (mg/L) 3030 iiii Monthly Composite

Total Nitrogen
(mg/L)

1010 iiii Monthly Composite

pH (S.U.) 6.0 – 9.0 iiii Monthly Composite

MGD: Million Gallons per Dayay BOD5: 5-day Biochemical Oxygen Demand
mg/L: Milligrams per Liter TSS: Total Suspended Solids

S.U.: Standard Units

Rationale for Permit Requirements: Monitoring is required to ensure that the treatment plant
capacity is not exceeded, to assess the level of treatment being provided, and to monitor
groundwater quality.

GBWC_2024 IRP_Volume 17, Page 196



NEV2006511
Page 3 of 4

901 S. Stewart Street,t, Suitete 4001 Carson Cityty, Nevada 89701-5249 p: 775.687.4670 f:f: 775.687.5.5856 ndep.n.nv.g.gov

ScSchedudule of Complianancece: ThThe Permittee shall impmplemement and compmply with the provivisions of the
schedule of compliance aftfter approroval by the Administrarator,r, including in said impmplemementation and
compmpliance, any additions or modififications that the Administrarator mamay mamake in approviving the
schedule of compliance:

a.a. ThThe Permrmittee shall achieve compliance with the effluent limitations upon issuance of the
permit.

b.b. ByBy MMM DD, 2012, (60 daysys) the Permrmittee shall submimit two (2) copies of an updated
Operarations and Maintenance (O&M) Manual for rereviview and approvaval by the Divivision.  ThThe
O&M Manual shall be compmpiled in accordrdance with approropriate sections of WTS-2, Minimimum 
InInformatition Requirered for an Operaratition and MaMainintetenance Manual for a Wastewater
Trereatmtment Plalant.

If no updates or revisions arere requirered, the Permittee shall submimit a letter by the above due
date stating that there have been no changes to the previously approroveved O&M Manual. 

Befofore impmplementing changeges to an approveved O&M Manual, the Permimittee shall submimit proposed
changeges to the Division for review and approvaval.

AlAll schedule of compliance submimittals and evividence of compliance documents shall be submimitted to
the Burereau of Water Pollution Control at the addreress listed below:

Divivision of Enviroronmentntalal PrProtection
Bureau of Water Pollututioion Contntrol
901 S. Stewart Street, Suite 4001
CaCarson Citity, Nevadada 89701

Proposed Determination: The Division has made the tentative determination to renew the proposed
permit for a period of five (5) years.

Procedures for Public Comment: The Notice of the Division’s intent to renew a groundwater
discharge permit authorizing this facility to discharge secondary treated effluent to groundwater of
the State of Nevada for a five-year period, subject to the conditions contained within the permit, is
being sent to the Reno Gazette-Journal and Lahontan Valley News for publication.

The Notice is being mailed to interested persons on our mailing list. Anyone wishing to comment on
the proposed permit can do so in writing for a period of thirty (30) days following the date of public
notice in the newspaper. The comment period can be extended at the discretion of the
Administrator. The deadline date and time by which all comments are to be submitted (via
postmarked mail or time-stamped faxes, e-mails, or hand-delivered items) to the Division is June 8, 
2012, by 5:00 P.M.

A public hearing on the proposed determination can be requested by the applicant, any affected
State, any affected interstate agency, the Regional Administrator or any interested agency, person or
group of persons. The request must be filed within the comment period and must indicate the
interest of the person filing the request and the reasons why a hearing is warranted.

GBWC_2024 IRP_Volume 17, Page 197



NEV2006511
Page 4 of 4

901 S. Stewart Street,t, Suitete 4001 Carson Cityty, Nevada 89701-5249 p: 775.687.4670 f:f: 775.687.5.5856 ndep.n.nv.g.gov

Any public hearing determined by the Administrator to be held must be conducted in the geographical
area of the proposed discharge or any other area the Administrator determines to be appropriate. All
public hearings must be conducted in accordance with NAC 445A.238.

The final determination of the Administrator may be appealed to the State Environmental Commission
pursuant to NRS 445A.605.

Prepared by: Arthur Marr, P.E.
Date: April, 2012

GBWC_2024 IRP_Volume 17, Page 198



GBWC_2024 IRP_Volume 17, Page 199



GBWC_2024 IRP_Volume 17, Page 200



GBWC_2024 IRP_Volume 17, Page 201



GBWC_2024 IRP_Volume 17, Page 202



GBWC_2024 IRP_Volume 17, Page 203



GBWC_2024 IRP_Volume 17, Page 204



GBWC_2024 IRP_Volume 17, Page 205



GBWC_2024 IRP_Volume 17, Page 206



GBWC_2024 IRP_Volume 17, Page 207



GBWC_2024 IRP_Volume 17, Page 208



Appendix E 

Alternative 2 – Aero-Mod SEQUOX  
Extended Aeration Package WWTP Info 

GBWC_2024 IRP_Volume 17, Page 209



Contents

GENERAL ARRANGEMENT DRAWING

ACTIVATED SLUDGE DESIGN CALCULATIONS - ANNUAL AVERAGE

AERATION REQUIREMENT CALCULATIONS - FIRST STAGE - AVERAGE

AERATION REQUIREMENT CALCULATIONS - SECOND STAGE - AVERAGE